

## Labor & Delivery Post Anesthesia [1070000075]

### Pain Medications

#### Pain Medications

- oxyCODONE immediate release tablet
- acetaminophen tablet
- morphine injection (RANGE DOSE PER PAIN SCALE)
  - L&D ONLY: morphine injection 2 mg/mL
  - L&D ONLY: morphine injection 2 mg/mL
  - L&D ONLY: morphine injection 2 mg/mL
- fentanyl injection (RANGE DOSE PER PAIN SCALE)
  - fentaNYL injection
  - fentaNYL injection
  - fentaNYL injection
- hydromorphone injection (RANGE DOSE PER PAIN SCALE)
  - HYDROmorphone 2 mg/mL injection
  - HYDROmorphone 2 mg/mL injection
  - HYDROmorphone 2 mg/mL injection
- ketorolac (TORADOL) injection

10 mg, Oral, Once, For 1 Doses, For 1 Doses, PACU (only)

975 mg, Oral, Once, For 1 Doses, For 1 Doses, PACU (only)

#### "Or" Linked Panel

1 mg, Intravenous, Every 5 min PRN, mild pain (1-3), For 4 Doses, For 4 Doses, PACU (only)

2 mg, Intravenous, Every 5 min PRN, moderate pain (4-6), per pain scale , For 4 Doses, For 4 Doses, PACU (only)

4 mg, Intravenous, Every 5 min PRN, severe pain (7-10), per pain scale , For 4 Doses, For 4 Doses, PACU (only)

#### "Or" Linked Panel

12.5 mcg, Intravenous, Every 5 min PRN, mild pain (1-3), For 4 Doses, For 4 Doses, PACU (only)

25 mcg, Intravenous, Every 5 min PRN, moderate pain (4-6), For 4 Doses, For 4 Doses, PACU (only)

50 mcg, Intravenous, Every 5 min PRN, severe pain (7-10), For 4 Doses, For 4 Doses, PACU (only)

#### "Or" Linked Panel

0.2 mg, Intravenous, Every 5 min PRN, mild pain (1-3), Starting today, For 4 Doses, For 4 Doses, PACU (only)

0.3 mg, Intravenous, Every 5 min PRN, moderate pain (4-6), Starting today, For 4 Doses, For 4 Doses, PACU (only)

0.4 mg, Intravenous, Every 5 min PRN, severe pain (7-10), Starting today, For 4 Doses, For 4 Doses, PACU (only)

30 mg, Intravenous, Once, For 1 Doses, PACU (only)

PACU Only.

For 1 Doses

**Pain Medications**

- ketorolac injection
  
- acetaminophen tablet
  
- oxyCODONE immediate release tablet (RANGE DOSE PER PAIN SCALE - SCHEDULED DOSING)
  - oxyCODONE immediate release tablet
  - oxyCODONE immediate release tablet
  
- ibuprofen tablet (RANGE DOSE PER PAIN SCALE)
  - ibuprofen tablet
  
  
  - ibuprofen tablet
  
- acetaminophen tablet
  
- oxyCODONE immediate release tablet (RANGE DOSE PER PAIN SCALE - PRN DOSING)
  - oxyCODONE immediate release tablet
  
  
  - oxyCODONE immediate release tablet

increase type of medication frequency

30 mg, Intravenous, Every 6 hours, For 48 Hours, Post-op (Floor or Discharge)  
for 48 hours after surgery  
650 mg, Oral, Every 6 hours, For 48 Hours, Post-op (Floor or Discharge)  
For pain for the first 48 hours post surgery.

**"Or" Linked Panel**

5 mg, Oral, Every 4 hours PRN, for pain score 5-8, For 48 Hours, Post-op (Floor or Discharge)  
10 mg, Oral, Every 4 hours PRN, for pain score 9-10, For 48 Hours, Post-op (Floor or Discharge)

**"Or" Linked Panel**

600 mg, Oral, Every 6 hours PRN, pain 1-7, Starting 11/18/18, Post-op (Floor or Discharge)  
beginning 48 hours post surgery. Alternate with acetaminophen and/or oxycodone for pain level if ordered.

800 mg, Oral, Every 6 hours PRN, pain 8-10, Starting 11/18/18, Post-op (Floor or Discharge)  
beginning 48 hours post surgery. Alternate with acetaminophen and/or oxycodone for pain level if ordered.

650 mg, Oral, Every 4 hours PRN, pain 1-10, Starting 11/18/18, Post-op (Floor or Discharge)  
Beginning 48 hours post surgery. Alternate with ibuprofen and administer with oxycodone for same pain level if ordered.

**"Or" Linked Panel**

5 mg, Oral, Every 6 hours PRN, pain 5-8, Starting 11/18/18, Post-op (Floor or Discharge)  
Beginning 48 hours post surgery. Alternate with ibuprofen for same pain level if ordered.  
10 mg, Oral, Every 6 hours PRN, pain 9-10, Starting 11/18/18, Post-op (Floor or Discharge)  
Beginning 48 hours post surgery. Alternate with ibuprofen for same pain level if ordered.